
 

 

MICROBIAL CHARACTERIZATION OF SEWAGE TREATMENT PLANT, 

I-9 ISLAMABAD 

 

 

 

BY 

 

 

HIRA WAHEED 

2010-NUST-MS PhD-Env S-19 

 

 

 

 

 

 

Institute of Environmental Science and Engineering (IESE) 

School of Civil and Environmental Engineering (SCEE) 

National University of Sciences and Technology (NUST) 

Islamabad, Pakistan 

2012  

 

 

 

 



MICROBIAL CHARACTERIZATION OF SEWAGE TREATMENT PLANT, 

I-9 ISLAMABAD 

 

 

 

 

 

BY 

 

HIRA WAHEED 

2010-NUST-MS PhD-Env S-19 

 

 

A thesis submitted in partial fulfillment of the requirement for the degree of Master of Science in 

Environmental Science 

 

 

 

 

Institute of Environmental Science and Engineering (IESE) 
[...]
PCR Polymerase Chain Reaction 

PRS Profile Recognition System 

TSS Total Suspended Solids 

TN Total Nitrogen 

TOC Total Organic Carbon 

TSS Total Suspended Solids 

rRNA Ribosomal Nucleic Acid 

STP Sewage Treatment Plant 

Sp. Specie 

US EPA United States Environment Protection Agency 

WWTP Wastewater Treatment Plant 

 

 



xii 

 

ABSTRACT 

Presence of different forms of ammonia in the wastewater treatment plants 

(WWTP) are toxic to aquatic life and promote eutrophication in receiving water bodies. 

It becomes imperative to lower the ammonia concentration in the effluents for which 

characterization of microbial diversity of the WWTP is foremost objective. The study 

was planned to identify the diversity of nitrifiers (ammonia oxidizing and nitrite 

oxidizing bacteria) and denitrifers  using PCR technique. Activated sludge samples of 

complex mixture of microorganisms were collected from sewage treatment plant 

treating domestic wastewater. High bacterial diversity was found in the aeration tank 

where 7, 35 and 57 % isolates belongs to class α, β and γ proteobacteria respectively. 

On the basis of gram reaction, only 17 % of isolated species were found to be gram 

positive bacteria. Total nitrifiers and denitrifiers bacterial numbers in the mixed liquor 

were in the range of 2.2 to 2.5 x 10
14

 and 5.06 to 10.1 x 10
13

 copies/L respectively. To 

confirm the specifity of the amoA and 16S rRNA primers, the PCR product obtained 

from MLSS was sequenced. Nitrosomonas europaea was found to be the most 

important ammonia oxidizing baceria using 16S rRNA and amoA primers.The 

prominent members of the nitrite oxiding bacteria in activated sludge were most related 

to Nitrosospira sp. and Nitrobacter winogradskyi using 16S rRNA and NxrB primers 

respectively.  Pseudomonas genera were isolated as a part of the denitrifying microbial 

flora. The use of cultural techniques in combination with PCR analysis with 16S rRNA 

and nirS approach revealed Pseudomonas aeruginosa as important denitrifier. Average 

effluent concentraion of NH4
+
, NO2

-
, NO3

-
 and TN was found to be 1.2, 0.4, 11.3 and 

19 mg/L. The study indicated that molecular technique including PCR using bacterial 



xiii 

 

16S rRNA and NxrB gene is useful for the comparison of the population abundance in 

wastewater samples, offering high analytical sensitivity and precision. 

 



1 

Chapter 1 

INTRODUCTION 

The biological wastewater treatment, which uses activated sludge for the 

transformation of organic and inorganic pollutants, has contributed greatly to the 

improvement of the aquatic environment worldwide, and is still the very 

commonly employed process for the treatment of municipal wastewater because of 

its low operation cost and high performance. For more than 100 years endless 

efforts have been made by numerous researchers to improve this process, leading 

to the creation of many types of activated sludge technologies with more stable 

performance and new functions such as biological removal of phosphorus and 

nitrogen, In spite of these developments, however, many municipal treatment 

plants are still facing some troubles like sludge bulking, foaming, failures in 

nitrification or phosphate removal, etc. (Seviour et al.,2000). The reasons for these 

troubles might be very different, varying from improper design, to improper 

operation, exceptional influents, or some load shocks, etc., but almost all of the 

troubles in function or performance are related to the changes of microbial 

community structures. 

Activated sludge process generally contains numerous microbial species 

i.e. viruses, protozoa, metazoan, bacteria, fungi, and algae, while bacteria comprise 

approximately 95% of the total microbial population (Jenkins et al., 1993) and  

play a key role in the purification of water quality. Besides, importance of 

activated sludge, knowledge of microbial ecology in wastewater treatment systems 

has been fairly inadequate. 



2 

Activated sludge process can achieve nitrogen and phosphorus removal in 

addition to the removal of organic carbon constituents. Nitrogen in wastewater 

exists in four types; i) organic nitrogen (Org-N), ii) ammonia nitrogen (NH4-N), 

iii) nitrite nitrogen (NO2-N) and vi) nitrate nitrogen (NO3-N).  Different forms 

constitute the total nitrogen content. Although nitrogen is an essential nutrient for 

biological growth and is one of the main constituents in all living organism, an 

excessive presence of it in the effluent wastewater should be avoided for several 

reasons. In these various forms, nitrogen can have several adverse effects on the 

aquatic environment: (i) nitrogen in the reduced forms will exert oxygen demand 

in the receiving water; (ii) ammonia and nitrite nitrogen are toxic to fish (iii) 

ammonia nitrogen requires large amounts of chlorine for disinfection during 

treatment of water to potable standards; (iv) nitrite and nitrate nitrogen can cause 

eutrophication lakes and landlocked water bodies resulting in the uncontrolled 

growth of algae and other aquatic plants; (v) nitrate nitrogen in excess of 10 mg/L 

is unsuitable for consumption by babies because of the risk of 

methaemoglobinaemia. 

By nitrification and denitrification, nitrogenous products could be removed 

from wastewater biologically. When untreated wastewater arrives to the treatment 

plant, most nitrogen is present in the ammonia form, which can be removed 

through the process called nitrification. Nitrification is oxidation of ammonia to 

nitrite by ammonia oxidizing bacteria (AOB) and then nitrite is subsequently 

oxidized to nitrate by nitrite-oxidizing bacteria (Siripong and Rittmann, 2007). 

Ammonia oxidizing bacteria and nitrite oxidizing bacteria are described as 

nitrifying bacteria or nitrifiers. Nitrobacter and Nitrosomonas have found 



3 

important bacteria for nitrite and ammonium oxidation, respectively. However, 

number of studies indicates the presence of Nitrosospira (Coskuner and Curtis, 

2002) alongside with Nitrosomonas, and Nitrospira are the dominant nitrite 

oxidizing bacteria in ASP (Dionisi et al., 2002; Harms et al., 2003). Concurrence 

of various nitrifiers undertaking the similar functions indicates functional 

termination, which permit microbial communities to keep physiological 

capabilities when conditions are changed. Thus, an elevated level of nitrifier 

diversity is presumed to confer performance constancy (Kowalchuk et al., 2000). 

Consequently, physiological activity as well as abundance of nitrifying bacteria are 

believed to be the rate limiting parameters for the nitrogen conversion in 

wastewater (Wagner and Loy, 2002), as well as in drinking water treatment plants. 

Activated sludge systems and biofilm on granular activated carbon are 

capable of nitrification in wastewater treatment plant (WWTP) and drinking water 

treatment plant respectively. Because of the slow growth rates and poor yields of 

the organisms involved, nitrification is generally regarded as the rate limiting step 

of ammonium nitrogen removal efficiencies in the nitrogen removal process 

(Coelho et al., 2000). 

Denitrification is generally considered as a special case of dissimilation in 

which gaseous NO, N2O and N2 are the end products. On a biochemical level, the 

denitrification process is rather complex in which various reaction intermediates 

are involved. More often, the process is considered as comprising two simplified 

steps. Initially, nitrate is converted to nitrite and then in the second step, nitrite is 

further reduced to N2. Most denitrifiers are facultative heterotrophs which can 

utilize energy for their growth from organic compounds using nitrate as the 



4 

hydrogen acceptor. Pseudomonas is considered to be one of the most important 

bacteria that cause denitrification. Therefore, it is imperative to examine the 

relationship among functional stability and microbial community dynamics at large 

scale in the wastewater treatment systems (Wang et al., 2011). 

Molecular techniques are getting more frequent to detect a specific group of 

microbes without their cultivation. DNA probes in complementary to 16S rRNA 

are increasingly employed to study the microbial population of a complex systems 

(Kelly et al., 2005). 

1.1 Sewage Treatment Plant, I-9 Islamabad 

Recognizing the potential of wastewater for reuse, Pakistan has taken initiative 

to treat and reuse the wastewater. Government of Pakistan has established a 

centralized sewage wastewater treatment plant capable of treating 17 million 

gallons per day (MGD) using standard activated sludge process. This treatment 

plant is located at sector I-9 Islamabad. It has 4 phases out of which Phase 1 and 2 

were constructed in 1964 and 1966 respectively with a treatment capacity of 4 

MGD.  However with the increasing population of the city it was decided in 1986 

to increase the plant capacity by installing Phase 3 with treatment capacity of 3 

MGD. The phase 4 was built in 2007 with an average daily flow of 10 MGD. The 

catchment area of phase 4 is sector 10 and 11 of D, E, F, G and H.  

The plant consists of following phases: 

• Pretreatment including fine bar screening and grease grit removal 

• Primary sedimentation tank 

• Aeration tank 

• Secondary sedimentation tank 



5 

• Sludge treatment process 

 

Figure 1.1: Activated sludge process 

1.2 Objectives 

The main objective of this work was to investigate the nitrifying and 

denitrifying bacterial composition in ASP by using culture dependent as well as 

culture independent methods. Whereas functional genes of nitrification and 

denitrification were targeted to examine the abundance and diversity of nitrifying 

and denitrifying bacteria using polymerase chain reaction (PCR).  

The specific objectives were: 

 To examine the diversity of microbial community in sewage 

treatment plant to assess the dominant indigenous microbes. 

 To identify and characterize nitrifying and denitrifying bacterial 

communities in order to identify the treatment potential of the 

plant. 



6 

Chapter 2 

LITERATURE REVIEW 

2.1. Water and Wastewater 

Water is the most important and fundamental ingredient of the life on earth. 

However, increasing population growth coupled and unsustainable water practices 

in the field of agriculture and industry stressed the water availability all over the 

world. The unhealthy relationship of industrial activity, urbanization, economic 

growth, unsustainable development, climate change and environmental pollution 

has increased the fear of water scarcity, which is serious and matter of great fear in 

recent times.  

Estimates exposed the fact that Pakistan had declined from 5000 m
3
 per 

capita of fresh to less than 1,000 m
3
 per capita to be declared as water stressed 

country (PSCEA, 2006). The water table is dropping at the rate of 3 meters per 

year in the Kirthar. Groundwater table is also dropping all over the country.  

Furthermore, around 200 MG domestic WW is being cleared to surface waters 

daily. While collection level is no more than 50 % nationally (<20 % in rural), 

however, only 10 % of collected WW is effectively being treated (World Bank, 

2006). Importantly, absence of regular monitoring programme and NEQS are 

increasing complexity of the problem. 

2.2. Wastewater Treatment Options 

Industrial, agricultural and domestic wastewater treatment has an important 

role in solving the global problem of water pollution. Wastewater treatment plants 

uses physical and biochemical procedures to minimize the organic matter, 



7 

eliminate pathogenic organisms and enhance water quality, so that water can be 

reused or discharged into the environment with nominal concerns. 

Various wastewaters treatment technologies are being applied such as 

coagulation, flocculation, membrane separation, ultrafiltration, reverse osmosis etc. 

Use of activated carbon produces a secondary pollutant, whereas biological 

treatment is not a complete solution to the problem due to biological resistance of 

some dyes (Arslan et al., 2000). However, biological processes can remove above 

90% of the biological oxygen demand (BOD) in wastewater (Sheng et al., 2008). 

Aerated lagoons are among widely used wastewater treatment processes 

because of their low capital and maintenance costs, less sludge production and 

integration in the environment. The process works on the decay and consumption 

of organic material by microbes under aerobic conditions. The key players in the 

transformation of complex organic compounds are prokaryotes in WWTP. The 

studies on the microbial performance concluded that changes in the diversity of 

communities can compromise the whole process (Forster et al., 2003). 

2.3. Activated Sludge Process (ASP) 

ASP is amongst biological treatment systems, which is employed in sewage 

wastewater treatment and/or as a secondary treatment option in the industrial 

wastewater treatment. Aerobic digestion is utilized in various processes ranging 

from conventional to auto thermal (Riley and Forster, 2002). Most of the biological 

wastewater plants work on the principle of activated sludge process which converts 

organic substances into microbial biomass (Ritchelita et al., 1998). Suspended 

bacteria produce effluent within legal standards by oxidising the carbonaceous and 

nitrogen compounds ensuring minimal environmental impacts.  



8 

Activated sludge process is consistent due to various reasons; i) presence of 

bacteriophage can lead to rapid and large change in dominant bacterial species. 

Several bacterial species always exist, if one is destroyed by a phage, another can 

substitute it quickly so that major disorder in treatment efficiency is not noticed. 

This sets the main basis of activated sludge to works reliably. ii) Severance in 

microbial ecosystems and the major fight for energy resources, minor variations in 

the treatment process can lead to major changes in the microbial population 

composition and the floc physical characteristics. Thus, redundancy allows the 

microbial strains most adept of remaining to dominate rapidly as conditions 

change. iii) the growth and maintenance of a large, diverse, and active population 

of bacteria over time developed firm and dense mature floc particles which ensure 

suitable oxidation of carbonaceous BOD and nitrogenaceous BOD (Tizghadam et 

al., 2007). 

The main cost associated with the ASP is the electrical energy required to 

operate the aerating instruments to maintain necessary aeration and mixing (Balku, 

2007). The real oxygen demand for proper aerobic digestion is supposed to be 

higher because it depends on different factors including pH, temperature, inclusion 

of primary sludge and retention time (Metcalf and Eddy, 2003).  

Activated sludge system is capable of achieving a substantial reduction of 

COD and TSS effluent quality with residual values of only 35 and 14 mg/L 

respectively when operated at hydraulic retention time (HRT) of 2 h (Tawfik et al. 

2007). Aerobic digestion can be exploited at temperature going from room to 

thermophilic i.e. 50-60 
o
C (Messenger et al., 1990). Zupancic and Ros (2007) 

stated that sludge treated with O2 was degraded between 32 
o
C and 65 

o
C. The best 



9 

temperature for aerobic nitrification is 30-35 
o
C (Willers et al., 2002). Best 

efficiency of soluble COD removal was reported at 30 
o
C (62 %), however COD 

removal rate declined as temperature rises above 60
o
C (38 %) (Lapara et al., 2001). 

Kornaros and Lyberatos (2006) studied the wastewater treatment in 

activated sludge process; the microbes produced in the trickling filter were capable 

to remove COD level up to 36000 mg/L, at different pH ranging from 5.5 to 8.0. 

The COD removal efficiency was 65 percent at pH value of 5.5. The removal 

efficiency was 74 percent, when the pH was increased up to 7.5 (by adding buffer 

solution). In aerobic process, the optimum range of pH lie between 6.5 to 7.5, as 

most of the bacterial communities cannot survive pH levels above 9.5 or below 4.0 

(Tabrizi and Mehrvar, 2004). 

The degree of organic removal for the activated sludge process is 

considerably high (Puyol et al., 2011). COD and colour removal efficiencies were 

observed in between 97 and 91 % and between 84 and 91 % at HRT of 19.17 hrs 

and 1.22 days in combined anaerobic and aerobic systems (Isik and Sponza, 2007).  

2.3.1. Microbial Diversity of ASP 

Prokaryotic microorganisms are dominant in all plant types and found 

responsible for the conversions. Certain microorganisms, however, create 

frequently encountered problems of sludge bulking and foaming. Subsequently, the 

efficiency of the WWTP mostly depends on the composition and functioning of 

microbial community. Although biological wastewater treatment is historic, 

however, research on the microbiology of this process suffered from severe 

methodological limitations (Wagner and Loy, 2002). After the introduction of 

molecular techniques in wastewater microbiology (Purkhold et al., 2000), it 



10 

became likely to determine the composition and dynamics of microbial 

communities and to identify the potential microbes for different process types. 

Rani et al. (2008) discovered the dominant cultured bacteria revealing 

microbial diversity in functional effluent treatment plant of Delhi, India were 

Alcaligenes ,Bacillus and Pseudomonas. Brevundimonas, Citrobacter, Pandoraea 

and Stenotrophomonas were specific to pesticide effluent treatment plant and 

Agrobacterium, Brevibacterium, Micrococcus, Microbacterium, Paracoccus and 

Rhodococcus were specific to pharmaceutical treatment plant. They suggested that 

microbes can be kept and exploited for efficient working and maintenance of 

treatment plants. 

Environmental factors affect the degree of AOB diversity in wastewater 

treatment systems. Selection for either predominance of a single AOB population 

or several different AOB populations can occur together. Recently, level of AOB 

diversity found in a reactor relates to the stability of the reactor. Hence engineering 

a system with a better diversity may increase performance and stability. However, 

it is imperative to proliferate the diversity of the best suitable AOB. 

2.3.2. GHG Emissions 

Wastewater treatment plants are considered as potential sources of the 

GHG emissions. Among many, nitrous oxide (N2O) is very significant greenhouse 

gas which is 300 times more effective than carbon dioxide (CO2). Nitrous oxide is 

a main sink for stratospheric ozone (Ravishankara et al., 2009; IPCC, 2007). Two 

third of nitrous oxide is released by microbial processes occurring mainly in 

agriculture as well as in biological wastewater treatment (US EPA, 2009). Nitrous 

oxide emissions dominate the total GHG emissions from biological wastewater 



11 

treatment (Wunderlin et al., 2010). It is very urgent to limit the anthropogenic N2O 

emissions. In addition to N2O, nitric oxide (NO) could be present along with the 

nitrous oxide, which is toxic for microbes (Zumft, 1993) and plays a significant 

role in the destruction of the ozone layer present in the stratosphere (Crutzen, 

1979). 

Release of nitrous oxide in biological wastewater treatment is linked with 

autotrophic nitrification and heterotrophic denitrification. Denitrification is the 

reduction of nitrate (NO3) to atmospheric nitrogen (N2). The process is carried out 

by heterotrophic denitrifiers (HET) with obligatory intermediates like nitrite 

(NO2), nitric oxide (NO) and nitrous oxide (N2O).  There are three major pathways 

for N2O production (Hallin et al., 2005; Kampschreur et al., 2009). 

 Hydroxylamine oxidation 

 Nitrifier denitrification 

 Heterotrophic denitrification 